
TVS90-43116C Page 1 of 10
Engine Parts List #1

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



TVS90-43116C Page 6 of 10
Engine Parts List #2

Ref # Part Number Qty Description
118 730194 Rope Guide Kit (Use as required with 34476 fuel tank)
238 650806 Screw, 10-32 x 5/8"

246C 35705 Filter, Pre-Air (Optional)
260A 34859 Housing, Blower

262 650831 Screw, 1/4-20 x 15/32"
286 35009 Screen, Starter cup

287A 650735 Screw, 10-24 x 3/8" (Use as required)
287A Pop Rivet, (3/16" Dia.)(Purchase loca lly)

301 33032 Fuel Cap
370A 34346 Decal, Instruction
390A 590420 Rewind Starter (Refer to Division 5, Section C, page 25 or 

Fiche 8, Grid G-7 for breakdown)

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



TVS90-43116C Page 7 of 10
Engine Parts List #3

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



TVS90-43116C Page 8 of 10
Engine Parts List #3

Ref # Part Number Qty Description
274 26754A * Gasket, Exhaust (Use as required)
277 650795 Screw, 1/4-20 x 2-1/4"

277A 30063 Screw, 1/4-20 x 1/2" (Use as required )
370F 34387 Decal, Instruction (Optional)

415 730162 Muffler Adap.Kit(Incl.274,277A)(Use a s req.)
430 730574 Debris Screen Kit (Incl. 370F,431-433 )(Opt.)
431 35596 Screen, Debris (Optional)
432 35597 Bracket, Debris screen (Optional)
433 650910 Screw,  8-32 x 1/4" (Optional)

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



TVS90-43116C Page 9 of 10
Engine Parts List #4

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983



TVS90-43116C Page 10 of 10
Engine Parts List #4

Ref # Part Number Qty Description
19 31386 Spring, Governor
69 35261 * Gasket, Mounting flange

182 6201 Screw, 1/4-28 x 7/8"
185 31384A Pipe, Intake (Incl. 224)
186 34337 Link, Governor spring
209 30200 Screw, 10-24 x 9/16"
223 650451 Screw, 1/4-20 x 1"
238 650806 Screw, 10-32 x 5/8"

246B 35435 Filter, Pre-Air (Use as required)

www.mymowerparts.com

For  Discount Tecumseh Engine Parts Call 606-678-9623 or 606-561-4983


